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Main Assembly
Model :97450 28" ProGlazer Propane-Powered (13 HP Honda 390CC) - Series C

 
Number Description Qty Req.

4WASHER-LOCK(H/S)1/4015741
12WASHER-LOCK(H/S)5/16 (REGULAR)015772
3SCREW-PHIL. RND HD MACH #6-32 X 3/8 (NICK)017343
4SCREW-HEX HD CAP 1/4-20 X 1.00 (ZP)020464
4SCREW-HEX HD MACH 1/4-20 X 5/8 (NICK)020475
14NUT-HEX JAM LOCK (NYL) 1/4-20 (ZP)022176
4NUT-HEX.LOCK(KEPS) # 6-32029587
5RIVET-BLIND   CEBM 3/16 D X .656031248
8WASHER-PLAIN 1/4 ID (ZP)032189
7SCREW-TFT (A) P.H. #10-12 X 1/21067710
2SCREW-PHIL. PAN HD MACH #10-24 X 1-3/8 (SS)1089511
2SCREW-HEX HD CAP 5/16-18 X 1-3/4 (ZP)1281212
5WASHER-PLAIN 1/2 ID (ZP)1295713
4WASHER-PLAIN .265 ID (ZP)1414214
2SPACER SQUEEGEE LIFT1566615
1RETAINER-PAD (BIG-MOUTH) (GLZRS) USE KIT# 905991588716
8SCREW-FLAT HD.SOCKET CAP 5/16-18 X 1-1/41606917
4SCREW-HEX HD CAP 1/4-20 X 1-1/4 (SS)1717718
2NUT-FINISHED HEX 1/4-20 (SS)1750819
1SCREW-HEX FLANGE HEAD 5/16-18 X 1.00 (ZP)1761720
2WASHER-PLAIN .500 ID (ZP)1866621
2SCREW-HEX HD CAP 1/2-13 X 1-3/4 (ZP)1887522
2NUT-HEX LOCK (NYL.INS.) #10-24 (SS)1914523
3WASHER-PLAIN .328 ID (SS)1919124
2NUT-HEX LOCK (NYL.INS.) 1/2-13 (ZP)1933725
10NUT-HEX LOCK (NYL.INS.) 5/16-18 (ZP)1951326
2BRIDGE PIN 1/2DIA.1966627
1SCREW-HEX HD CAP 3/8-16 X 1-1/2 (ZP)1979528
1DECK-MACHINED 28 PROPANE3027429
1PAD GRIPPER-HANDLE DELUX (PROPANE)3027830
1HANDLE-UPPER DELUXE ASSY (PROPANE)   PAINT BLACK3028031
1PAD DRIVER 28 INCH3031132
2BRACKET-WHEEL (HRS/BLK) (PROPANE)3031333
2WHEEL-6     GREY (PROPANE)3031434
2PIN-CLEVIS (WHEEL) 5/16D X 2.6 LG (ZP)3031535
2SPACER-WHEEL 3/8 (NYLON)3031636
2PIN-COTTER .12 X 2.37(ZP)3031937
1PAD-BEIGE(ULTRA H/S)28 (97560)3032438
1PULLEY-24 CAST IRON (PROPANE 24)3033139
1BUSHING-PULLEY (PROPANE)3033240
7WASHER-PLAIN 7/16 ID (ZP)3033541
5WASHER-SPRING LOCK 7/163034042
2WASHER-SPRING LOCK 1/23034143
3SCREW-HEX HD CAP 7/16-14 X 1-1/2 (ZP)3248244
2SCREW-HEX HD CAP 1/4-20 X 5/8 (ZP)3035445
1CASTER-3 GREY (PROPANE)3035546
4WASHER-LOCK(E/T) 1/2 (ZP)3035647
1LATCH-PROPANE TANK (PROPANE)3037548
2FELT TANK-RET. BACK (PROPANE)3037749
2SCREW-SOCKET HEAD HEX 5/16-18 X 1(BLCK OXIDE)3038450
1THROTTLE CONTROL (PROPANE)3039451
1TANK-PROPANE(STEEL) (ALL PROPANES)3039652
1TRIM-GUARD RAIL (76) (97560) CHROME3040053
1WASHER-LOCK1/2"(ZP)3055354
1KEY-STOCK 1/4SQ X 1LG (PROPANES) (ZP)3061455
1ASSY-BELT TENSION(PURCH) (PROPANE)3066256
2PIN (W/RING)  LOCKING BRIDGE PIN (ZP) 3/8 OD3066657
1ENGINE HONDA 13-HP PROPANE3115558
1STARTER-110V (HONDA) (97430-)      33329003116659
1WELDMENT-LOWR.HANDL.ASSY (97430-)  FOR HONDAS3117460
1HOUR-METER (MANUAL) (PROPANES)3139961
1BOX-BASE KEY/METER (PROPANE)3154762
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1BOX-COVER KEY/METER (PROPANE)3154863
1PLUG-SNAP IN (NYLON) 9/16 DIA.3155464
1BUSHING (ENGINE) PROPANES3211965
1FRONT END ASS'Y (PLASTIC)  PROPANES3220866
6SCREW-PHIL. OVAL HD MACH 1/4-20 X 1.50 LG. (SS)3221467
2SPACER-#10 X .4 LG. .194 ID X .25 OD3240568
1KIT-HONDA ENGINES CONVERSION3247069
1PULLEY (ENGINE) PROPANES 4.45 OD (BK47H)3247670
1BELT-DRIVE (PROPANE) B513040771
1SCREW-HEX HD CAP 7/16-20 X 2.00 (ZP)3248172
1SCREW-HEX HD CAP 7/16-14 X 1-1/2 (ZP)3248273
2DECAL-TORNADO W/ LOGO 1.75 WIDE X 7.25 LG. BLK3081474
1WIRE TIE- 7(WHITE)1456075
2WIRE TIE-15(BLACK)1870676
1LABEL-WHEN CHANGING PAD THIS SIDE UP1965277
1.5OIL-SAE 30(1 QUART) (PROPANE ENGINES)3068178
1CONDUIT-BLACK NYLON 14 LG.   (PROPANE)3146079
1LEAD-16 GA. X 18 BLACK (PROPANE)3156480
1LEAD-16 GA. X 18 RED (PROPANE)3156581
1DECAL-THROTTLE CONTROL (HONDA)3246682
1KEY-SHAFT (ZP) (PROPANE)3060983
1SPACER-BELT TENSIONER (PROPANE)3144584
1STRAIN RELIEF BUSHING .875 HOLE DIA.(PLASTIC)3046085
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